
60 SX <1999><EU><600185>
TANK, SEAT

27575

Pos Part Number Description Additional Text Quantity

0 46008042000 SIDE COVER R/S SILVER 60/65 1.00

0 46008051000 * SPOILER ORANGE R/S 60/65 '98 1.00

1 46008007000 START NUMBER PLATE 60/65 SX'98 1.00

2 46008013000 * FENDER REAR SILVER 60/65 1.00

3 46007013000 FUEL TANK CPL. BLACK 60/65 1.00

4 46007040000 SEAT BLACK/WHITE 60/65 1.00

6 46008050000 SPOILER ORANGE L/S 60/65 '98 1.00

7 46008010000 * FENDER FRONT ORANGE 60/65 1.00

8 46008041000 SIDE COVER L/S SILVER 60/65 1.00

9 31007107001 PVC-HOSE 6X9 MM PER METER BREATHING HOSE 0.00

10 49007008044 FILLER CAP CPL. SMALL 1.00

11 49007009000 % GASKET FOR FILLER CAP 1.00

14 55007006200 O-RING 11X1,8 NBR 70 1.00



15 58507003000 FUEL COCK CPL. SM. RALLYE'96 1.00

16 0016050153 SPECIAL SCREW Z 5X16 2.00

21 0014060103 HH COLLAR SCREW M 6X10 WS=8 11.00

22 0014060253 HH COLLAR SCREW M 6X25 WS=8 2.00

23 54605069000 BUSHING 7,5X12X28X7,8 '96 2.00

24 51005067100 INSOLATE WASHER 12X28X3 3.00

28 0016055163 SPECIAL SCREW Z 5,5X16 8.00

29 40006006000 WASHER 6MM 8.00

30 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 2.00

32 56509064000 SELF LOCKING NUT M6 2.00

33 0021060003 Washer DIN9021-A 6.4 ONLY USA 4.00

37 45007040051 Quick lock 1.00

38 0011321000 DUMMY RIVET 3,2X10 ALU 2.00

39 45007040050 Past mount quick lock 1.00

41 58011008000 GUIDE FOR BRAKE HOSE 1.00

42 0985050103 OVAL HEAD SCR. DIN7985-M 5X10 1.00

43 0985050003 Self locking nut DIN 985 M5 1.00

45 58007044000 OVAL HEAD SCREW M6X15 1.00

46 0125060003 WASHER DIN0125-A 6,4 1.00

48 58031005000 CLAMP YDNAC 10128 12MM FOR 12 LITER TANK 2.00

49 58007016001 FUEL HOSE VITON 7X2MM 1 METER 0.00


